

TEST ATTESTATION

Contract No.: 2119/2008 - FT

19.01.2009

RO/go

ZVR-850936522

Customer: KABA GmbH
Ulrich-Bremi-Straße 2
A-3130 Herzogenburg

Subject: Testing of mortise locks type 170.WZ. according to
ÖNORM EN 12209, Issuance: March 2006

Result: In reference to the test report 2119/2008 we confirm that the
mortise locks type 170.WZ. distance 72 mm, lock measure 50, 55 and
60 mm, forend 18 x 3 mm and 20 x 3 mm, have been tested
according to ÖNORM EN 12209 and have been classified as follows:


1	2	3	4	5	6	7	8	9	10	11
Category of use	Durability and load on latchbolt	Door mass and closing force	Suitability for use on fire/ smoke doors	Safety	Corrosion resistance and temperature	Security and drill resistance	Field of door application	Type of key operation and locking	Type of spindle operation	Key identification
3	M	5	1	0	E	1	B	C	2	0

Period of validity: --

HOLZFORSCHUNG AUSTRIA



DI M. Wieser
Authorized signatory

R. Oberressl
Technical consultant

In case of dispute the original German version prevails. This translation is for information purposes only.

Holzforchung Austria is accredited and notified for testing and inspection by the Austrian Federal Ministry for
Economics and Labour
(Notified Body 1087).